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CERTIFICATE NO.: E200704-0086-001171(5001422) CERTIFICATE L/C No. (P/O No.) : 4711-B82946-TLIY(1103049204)
A E 9 p-4 SR SR
COMMODITY . E.R.W STEEL PIPE seAH ESAH Steel COI"p. CUSTOMER : DUFERCO SA
Y —_ ()M O M| & =8 A :
SPECIFICATION : API 5LB PSL1/ASTM AS3B(2005) HEAD OFFICE : BONGNAE-DONG 1GA, JUNG-GU, SEOUL. KOREA SHIPPER : SEAH STEEL CORPORATION
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
HEAT NO. ’%p%} F B H4 % 7 QUANTITY 1) o
NO. | (BATCH NO.) ORDER SIZE ’ o5 3 4 9 FEMN/T) REMARK
*1 PCS TOTAL LENGTH WEIGHT
5 (S}Eﬁ{fg}?{%@) BBE 2 X 0.500 " X6.120 M 34 208.080 M 20.279 | * DESCRIPTIION OF GOODS -
SRB5465 1,408.5524T (+/- 10 PCT) CARBON STEEL PIPES WELDED / ASTM A53 B
6 | (sim2062010)| BBE 10 " X 0.365 " X 6.120 M 94 575.280 M 34.804 | * STEEL GRADE : ASTM AS3 B
7 (S§?§05g‘26§20) BBE 10" X 0.365 " X 6.120 M 41 250.920 M 15.181
8 (oo | BBE 10 * X0.500 "  X6.120 M 53 e 26.451
HYDROSTATIC VD|F|s|C|ruM|B|D|C|F|[F|RF| ZINC COATING CHEMICAL COMPOSITION(®) TENSILE TEST IEQ%T
TEST IT|L|{H|O|EA|[E|R|R|L|L|EL TEST (Gage Length : 50mm) (T)  |uaro-| weat | ProTECTIVE
sMlAjo|MisG|N|T|U|[AlA]VA ;
IR FJelT]clPlinlplrls|RIN]ET - NESS | TREAT{ COATING &
105 13K AN[T|K|R|DE[I|T|H|1|G|RT|"EIGT or[Z || B |c [si| m |P [s [cu|NI|cr|uo| v [cEqf D | TENSILE L LR Bl UL SRR TEDT. [ . LIING
NO. | (BATCH NO.) < LS|E clut|n N|E|SE|ZINCCoAT H 1 5 < Y R RGY [AREA
; 0 I[N s|AI|G G EN ~ING I THICK-
B Ulgol1 p|Ls I C.S|ALK} & 2 3 |2|z|z2|2fs s N b i
K= NN ol up N : : L
: +2 G N |causs| +3 G *4 | 25 | %6 *7 «g [«g| DPS? PS1 110 Jould % *11
1E 30 MAX | 26 120 | 30 | 30 |40|40{40| 15|80
SPEC MIN 60000 | 35000
5| 5-35843 1650 |[G6le]| G |e G H [17|17] 46 |17] 5
(SHH1301180) P |16|17| 45 | 15[ 7 |mR[1|1}1]1 T| 70690 | 47220 | 46 G
P |17|18| 46 |17| 3 [2f2]|1]1]1 W| 71259
6| SB65465 1430 |6lc| G la G H |18| 2| 79 | 14| 8
(SHH2062010) NP 7 104 | |TR|TR[ | T| 71250 | 47360 | 41 G
(/P 78 8 |11 L|mRIR| [W]| 70121
7| smes463 1430 |6|G| G |6 G gl | gi gl e
(SHH2062020) P |19|2]| 8 |20]9|2f1]2f1]2 T| 71820 | 46510 | 39 G
P |19(1R| 81 [18] 7 [ 1| 1|1 ]|mR|® Wl 70974
8| - SR60953 1950 |G|G| G |G G H |17 1| 75 |12] 9
(SHH2062120) P |18l 1|76 128 |af1]1|m|m| |T| 67700 | 44090 | 43 G
P |16| 1| 76 (13|11 |mR| 1|2 |TR|TR W| 68699
N b1~ #12 ¢ (T)
0 | Refer To The Attached H
T | Section Designation E
E R
S ’ - WE HEREBY CERTIFY THAT THE MATERTAL HEREIN HAS BEEN MADE AND TESIED IN ACCORDANCE WITH ABOVE M f QM D
urveyor . SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE, anager of Q.M Dept.
- THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES K IH
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT J E’
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231) . .




